

Rm 2607, Building No.1 Guosheng,
Lane 388, Zhongjiang Road, Putuo District,
Shanghai 200062, China

Tel: 86 21 38680172

Fax: 86 21 38680173

Internet: www.uvchemkeys.com



UV Chem-Keys Co., Ltd

Certificate Of Analysis Chemsorb 1164

Lot No. 20210810 **Quantity** 8000KG

Test Date 2021/8/10

Items	Specifications	Results
Appearance	Pale yellow powder	pass
Assay	≥98.5%	993.00%
Melting Point	88.0-91.0℃	90.7-91.0℃
Volatiles	≤0.5%	0.07%
Ash	≤0.1%	0.02%
Absorbance at 400nm	≤0.3	0.25
Conclusion	Conforms	